e S N S et i -
& o & Ais VETNE e

18 H.P. GARDEN TRACTOR

ELECTRICAL

HZ8L 193X




REPAIR ., . .ATS et ®
18 H.P. GARDEN TRACTOR B

ELECTRICAL
KEY PART DESCRIPTION : KEY PART DESCRIPTION
NO NO. NO NO.
1 532110882  Stop, Clutch 34 532006347  Fuse - 30 Amp
2 810040600  Washer, Lock, 3/8 35 873951000  Nut, Keps No. 10- 32
3 874780612  Bolt, Hex 3/8-16x3/4 38 532121305  Switch, Seat:
4. 874610724  Bolt, Hex 7/16 -20 x 1 - 1/2 GR5 39 532122147  Key
5 532108252 Washer 40 532109788  Nut, Ignition
6 532109550  Clutch, Electric . \ : ‘ 41. 532109787  Bezel, Ignition
7 810040700  Washer, Lock 7/16 : : - 42 532125104  Switch, Ignition .
8 532108367 Spacer, Clutch 43 874641008 Screw, Slot Pan Hd. 10-32 x 1/2
9 532124770  Cable, Battery : _ 44 532124219  Harness, Ignition
10 532109081  Solenoid : 45° 532124756  Cable, Tie
11 532004171  Clip, Insulated . 46 532122822  Ammeter
12 6532121264  Batlery, Caps o 47 810090400 Washer, Lock 1/4
13 532005115  Cable, Starter ' 48 873350400 Nut, Hex Jam 1/4-20 .
15 532110712  Switch, Light - 49 817190408  Screw, Hex Washer Hd. Thd. Cutting 1/4-20 x 1/2
16 532124783  Cover, Terminal ’ 50 874760412 *Bolt, Hex 1/4-20x3/4 :
17 532007662  Bulb, Light , 51 819091016  Washer 9/32 x 5/8 x 16 Ga.
18 532110859  Harness, Light Socket ' + 52 810040400 *Washer, Lock 1/4 **-
N 20 532123198 Nut, Wing 1/4 - 20 53 873220400 * Nut, Hex 1/4-20 .
22 532102476  Guard, Terminal 54 871031008 Screw, Hex Washer Hd. #10 - 32 x 1-1/2
- 23 532121537  Battery : 57 532109748  Assembly, Relay
24 532124773  Cable, Ground ‘ 58 532121485  Tie, Wire
25 532121549  Decal, Battery 59 811050600  Washer, Lock Ext. Tooth 3/8
26 532124886  Tray, Battery 60 873680600  Nut, Crownlock 3/8 -
27 872240460  Bolf, Carriage 1/4 - 20 x 7-1/2 - 61 874760612  Bolt, Fin. Hex. 3/8 - 16 x 3/4
28 532100541 Tube, Plastic : : . — 532124229  Owner's Manual (English)
29 532109596 Clamp, Hose ‘, — 532124230  Owner's Manual (French) '
30 532100207 Clip . — 5382101539  Sheet-Insruction, Tractor 15° Slope (English
31 532104445  Switch, Interlock : — 532101572 Sheet-Insruction, Tractor 15° Slope { French )
32 532109626  Switch, P.T.O. . ; v
33 532004022  Nut, Hex * STANDARD HARDWARE -- PURCHASE LOCALLY
A B Cc D E F G
< 47
Eas @) 48 Eas gso Eszz Ezta 1 61
59 &51 @35 @35 S 60
@ 52 S
) 53




REPAIR PARTS

18 H.P. GARDEN TRACTOR

FRAME, FENDER AND DRAWBAR




. TR s w e O’W“ _,’
REPAIR . .RTS |
18 H.P. GARDEN TRACTOR
FRAME, FENDER AND DRAWBAR

KEY PART DESCRIPTION KEY PART

DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO. NO. NO.
4 D 32 532106202  Reflector, Taillight 65 532106086  Foam, Strip
) 292122438 Bash  ash 33 532124996  Clip, Insulated 66 873680500 * Nut, Crownlock 5/16-18
3 532124189 Decal: Lift 34 874180512 * Screw, Mach. Hd. 5/16 - 18 67 6532008019 *Washer, 7/32x5/8x 16
4 532124188 Decal Clutch X 3/4 . JGa.
5 532008022  Plug, Dash 35 532124181  Spring, Compression 68 872140506 * Bolt, Carriage 5/16-18 x 3/4
6 532124225 Decal, R.H. 37 532105531 Nut, Push 69 817511208 SCI’BW, Hex. #12 x 1/2
7 532109458  Foam, Strip ’ 38 532105509 - Bracket, Fender 70 532122196  Brace, Grill ,
8 532124756 Cable Tie 39 532123549  Cap, Fuel 71 817240408 * Screw, Hex 1/4-20 x 1/2
9 532124226 Deca|'Fender R.H. 40 532106020 Tank, Fuel 72 532125711 Decal, Fender L.H.
10 532124910 Bezel' L.H. 41 532106082 Pad, Spacer 83 874760716 Bolt, Hex 7/16-14 x 1
11 532125069 Bezel R.H. 42 532105511  Strap, Fender 84 873680700 *Nut, Lock 7/16-14
12 532109671 Lens ' 43 532124977 Fender . 85 817490608 Screw, Hex Washer Thread
13° 532125095  Strap Assembly Hinge 44 532120822  Decal, Caution Rolling 3/8 x 16 x 1/2
R 16 532124013 Cover Shitme™ 89 51609010  Wacher Sias 1/2x 16
‘ ; over, Shift-Gate asher, X 1/2x
14 532124918  Sirap Assembly Hinge 48 532124549 Boll Shouider 552108500 S mor |
49 53200364 ushin 91 532105500 Retainer, Belt, Lower
N 15 532124921 airap Assembly Hinge 50 532008710 Stom, Tarik Fue 92 819131312 Washer, 19/32 x 13/16 x 17
‘ * ' ) 51 53212348 amp, Hose . a.
16 BI7411310 * Sorew, Hex Wsh. Hd. 52 532124703  Fuel Line 95 532004171  Clip, Insulated
17 532007985 SUPPOFI Battery 53 532007982 Drawbar 97 532120068 Knob
18 532124909 Hood e 54 532110892 Rail, Frame, R.H. 99 532121144 Bolt, Shoulder 5/16-18
19 532124224 Decal L.H. 55 532125037 FOO"GS[, R.H. 101 8740406812 * BOlt, Hex 3/8-16 x 1-1/2
20 532125715 Decal Poulan R.H. . 56 532124815 Bolt, Shoulder 102 817990808  Screw, Pan Hd. #8 - 18 x
21 532125714  Decal Poulan LH 57 817490612  Screw, Hex Washer Thread o 1/2
22 532124294 Pan éeat ' ‘ Rolllng 3/8-16 x 3/4 106 819131614 Washer. 13/32x 1 x 14 Ga.
23 532110840 Seat 58 874760612 *Bolt, Hex 3/8-16 x 3/4 107 872170410 * Bolt, Carr. 1/4-20 x 1-1/4
25 532101892 Decal, Clutch/Brake - 59 873680600 * Nut, Lock 3/8-16 108 532121251 Foam, Slflp .
26 532108258 Pad 'EOOUBS( 60 532122354 Grill 109 532121250 :Spring, CompreSSlon
27 532125041 Footrest. L.H 61 532124586  Foam, Strip _ 110 532121249  Spacer, Split
28 532123243 Decal: 'D’riv.e Be" 63 532124227 -Gril}, lﬂsen 111 532121246 Bracket, Switch
Scher'natic ‘ 64 532124443  Screen, Grill 112 532121248 Bushing, Snap
! e 115 873680400  Nut, Crownlock 1/4 - 20
*STANDARD HARDWARE -- PURCHASE LOCALLY
A B C D F G H J K L M T U \Y% w X Y
a e 106 Q) =3 59
557 ?58 g 534 sz Eﬂi g“ g% %56 Esg ] 48 EBS ?85 < 50 107@ 88
101 B
89 (267
, B 66 : , ©s89 B84 Ses
g -9 Bos D110 115 Br13
=09 2




REPAIR PARTS

GROUND DRIVE

18 H.P. GARDEN TRACTOR

CeTIONAL EQUIPMENT
Spark Arrester Kit




i

REPAIR PARTS

GROUND DRIVE

KEY
NO.

PART
NO.

532124221
532124165
£32124436
817720408
532124532
532009767
532110847
532110869
532110867
532104577
532121355
532005304
873610600
8110508600

" 819131316

532121467
532121470
532124872
532121749
876020312
532104375
532104601
532100604
532005308
532007241
819131614
873530600
532124692
532124695
532101356
532005102
532071673
532109767
532105588
532005142
5321214866
873680600
532121063
872110614
532122825
872140606
532102403
532101344
532122824
532122253
532122268
819131413
532104360
532121358
532121360
532101358
532121361
532000207

18 H.P. GARDEN TRACTOR

DESCRIPTION

Shield, Heat

Engine - 18 H.P. Spec. #24639
Pipe, Exhaust

Screw, Hex. Thd. Cut. 1/4-20x 1/2
Muffler, Exhaust

Valve, Oil Drain

Guard, Chaff

Spacer

Base, Engine

Adapter

Pulley, Ground Drive
Actuator, Switch, Interlock
Nut, Hex 3/8-24

Washer, Lock Ext. Tooth 3/
Washer, 13/32 x 13/16 x 16 Ga.
Control, Throttle

Controi, Choke

Cover, Pedal :

Washer, 25/32 x 1-1/4 x 16 Ga.
Pin, Cotter, 3/32x 3/4

Shaft, Foot Pedal

Bracket, Interlock

Yoke ‘

Rod, Brake

Spring, Compression
Washer, 13/32x 1 x 14 Ga.
Locknut, 3/8- 24

Bracket, Brake

Guide, Rod, Brake

Rod, Clutch

Pin, Clevis

Cap, Plunger

Rod, Parking Brake

Bracket, Rod, Shiit

Pin, Roll, 3/16 x 1-1/4

Knob

Locknut, 3/8 - 16

Bracket, V-Pulley, Drive, Mule
Bolt, Carriage, 3/8 - 16 x 1-3/4
Bracket, Idler, Flat

Bolt, Carriage, 3/8 -16x3/4
Idler, Flat

Pulley, Idler -

Keeper, Belt

Rod, Shift, Hi- Lo

Connecting Link, Spring Clip
Washer, 13/32 x7/8 x 13 Ga.
Idler, Flat

Retainer, Spring

Retainer, Belt

Bracket Assembly, Clutch
Idler, Grooved

Washer, Hardened

KEY PART

NO.

66

67
68
70
71
72
73
74
75
76
77
78
79
80

NO.
532121356

812000038
5321057086
532121357
874760628
532120332
532008204
532124708
532110883
532007583
532124683
532125070
812000034
532004607

80A 532007154

81
82
83
84
85
86
89
90
94
97
98
100
101
102
103
104
105
107
109
110
111
114
115
116
117
118
119
120
121

122

123
124
125
126
128
133

532058192
532065139
532125096
532120404
532101122
532000214
873680400
532006855
810040600
810040400
874780620
874760612
874780616
817180516
874321016
873631000
874760412
872110606
872110506
873680500
819131612
874760720
810040700
532001304
872140405
873220400
874760716
873680700

874370612

532001685
817720410

874760614

532104758
872140506
532110895
532120689

DESCRIPTION

Bracket, Clulc - \
Nog) g (KOS

Klip Ring

- Bearing, Idler

Spring, Extension
Bolt, Hex3/8 .16 X1
Pulley, Transaxle & %
k?ckgst1/2‘20
ey, Woodnuit 371
V-Belt 6(5'3
\éVashher, ;I\’hmst, Axly
ushing Assombly
Rim Assembly Rga‘;wyww Hee
Klip, Ring '
:Prg, Rear
ube, Rear (Not furpis Wi
tractor) Mishag wh
Cap, Valve
Stem, Valve
Key, Woodrulf No. 9 (3/16 x 2/4)

Bracket, Support. Tr:
Band, Brake 0" | ransaxie

Drum, Brake
Nut, Crownlock 1/4-29
Fitting, Grease
Washer, Lock 3/8
\éVahtst;_{er, Lock 1/4
oit, Hex 3/8 < 16 x 1- 5
Boit, Hex 3/8 - 16 x 3/;14 G

* Bolt, Hex3/8-16x1Gr.5 .

Screw, Hex 5/16 - 18 x 1
Screw, Fin10:24x1
Locknut, No.10-24
Bolt-Hex 1/4-20 x 3/4

Bott, Carriaga 3/8-16 x 3/4 Gr. 5
Bolt, Carriagy 5/16-18 x /4
Locknut, 5/16-18

Washer, 13/32 x 1 x 12 Ga.
Bolt, Hex 7/1G6-14x 1-1/4
Washer, Lock 7/16

Bolt, Hub

Bolt, Carriago, 1/4 -20 x 5/8
Nut-Hex1/4.20 .
Bolt-Hex 7/16-14x 1
Nut-Crownlock 7/16 - 14
Screw, Mach. Udrcut. Flat Head,
3/8-16x3/4

Locknut, 5/16-18

Screw, Hex 1/4-20x 1/2
Bolt, Hex 3/5-16 x 7/8

Cap, Hub, Rear

Bolt, Carriaga 5/16-18 x 3/4
Nyliner

Spark Arrestar Kit

* STANDARD HARDWARE PURCHASE LOCALLY




AN raAnilo

18 H.P. GARDEN TRACTOR

TEERING




REPAIR PARTS
18 H.P. GARDEN TRACTOR
STEERING

DESCRIPTION

KEY PART DESCRIPTION KEY PART
NO. NO. NO. NO.
1 532124234  Decal, Steering Wheel 43 810041000 *Washer, Lock 5/8
2 532100710 Insert, Steering Wheel 44 532005298  Tube, Pivot, Axle
3 874780616  Bolt, Hex 3/8-16 x 1 Gr. 5 45 532124686  Axle Assembly, Front
4 810040600 *Washer, Lock 3/8 46 532005292  Bushing, Belicrank
5 819133808 *Washer, 13/32x2-3/8 x 8 Ga. 48 532005284  Bracket, Axle
6 532100713  Wheel, Steering 49 819292016  Washer29/32x 1-1/4 x 16 Ga.
7 532100711  Adapter, Steering : 50 532124858  Pulley, Idler
9 532100714  Sleeve, Steering ) 51 819133808 Washer 11/32x 2-3/8 x 8 Ga.
10 532009038 Bearing 53 532120542  Bracket, Assembly Idler - '
11 532101274  Support Assembly, Steering 54 532007180  Spring, Extension
12 873680800 Locknut, 1/2-13 55 532108387  Decal, Instructions
13 819172610  Washer, 17/32 x 1-5/8 x 10 Ga. 56 532109851  Joint, Tie Rod, L.H. Thd.
14 .532104238 Bearing, Flanged 57 873700800  Nut, Hex Jam 3/8-24 L.H.
15 812000034 Klip Ring 58 532007218  Rod-Tie
16 532124831 Bearing, Thrust 59 873380600  Nut, Hex Jam 3/8-24
17 532005213  Bracket, Frame Front 60 532108850  Joint, Tie Rod, R. H. Thd.
18 532102433  Bracket, Support, Steering 61 874760612  Bolt Hex 3/8-16 x 3/4
19 873610600 * Nut, Hex 3/8-24 62 873680600 Nut, Lock 3/8-16
20 532120424  Sector Assembly 63 817490612  Screw, Hex, Washer, Thd. Rolling
21 874780880 Bolt, Hex 1/2-13x 5 Gr. 5 3/8-16 x 3/4
22 532102458  Shait, Steering 64 874780616  Bolt,Hex 3/8-16x1Gr. 5
23 532110497  Link, Drag 65 874760616 *Bolt, Hex 3/8-16x 1
24 532106046  Spindle, L.H. 66 819131413  Washer 11/32x7/8 x 13 Ga..
~ 26 532109849  Rod, Tie (Inc. Key #56-60) 67 873220600 * Nut, Hex 3/8-16
27 532009040  Bearing 68 874930518  Boit, Hex 5/16-18 x 1
- 28 532124731  Rim Assembly, 8" Front 69 532100844  Bushing, Handle, Clutch
29 532003938  Tire 70 819111416  Washer 11/32x 7/8 x 16 Ga.
’ 28A 532008134  Tube (not furnished with tractor) 71 873680500 Nut5/16-18
30 812000028 Klip Ring 72 532106615  Pin, Mounting, Idler Bracket

Washer 25/32 x 1-1/4 x 16 Ga.
Boit, Hex 3/8 - 16 x 2

73 532121748

31 532104757
74 874760632

Cap, Hub, Front

32 532121748  Washer 25/32x 1-5/8 x 16 Ga.

33 532059192  Cap, Valve . 75 532102833  Spacer, Split
34 532065139  Stem, Valve 76 532121177 Collar Weld Assembly
35 532000278  Fitting, Grease 77 874760636  Bolt, 3/8-16 x 2-1/4
36 532106045  Spindle, R.H. 79 532120199 Tube
38 532108137  Bellcrank Assembly 80 532121232  Cover, Dust Cap
39 874781044  Bolt, Hex 5/8-11x 2-3/4 Gr. 5 81 532121748  Washer 25/32 x 1-5/8 x 16 Ga.
41 532124836 Fiﬁing, Grease 82 532110946  Stop, Spindle
42 873221000 * Nut, Hex 5/8-11 83 874520832 Bolt, Hex 3/8-16x 2
: . 84 876020816  Pin, Cotter 1/4-1
*STANDARD HARDWARE -- PURCHASE LOCALLY
A B o] F G H J .
= 67 & -
E 61 Be3 Bes Feos @66 . 8
&6z @ 4 ® 4 77 E 83
562 Se2 67 @69 %72 g
82
on @4 G g,
> B ger O66
: @4
3 S 67




REPAIR PARTS

18 H.P. GARDEN TRACTOR

MOWER LIFT




e

REPAIR PARTS

MOWER LIFT

KEY PART
NO. NO.

532121046
532110908

532121794
532121891
532110807
532110811
876020308
532124874
819131016

873680600
873800600

532007594
873220600
532007596
532009135
819171713

873220800
810040800
532105424
- 532005328

- od
_0O WwoNOOIALW D~

ot
[ QU i e
SR WN

i g
BoxJ

DESCRIPTION

Panel, Side, L.H.
Guard Assembly, Bett
Engine
Cover, Access
Handle Adjust, Lift
Nut
Rod, Adjust, Lift

* Pin, Cotter
Spring
Washer 13/32 x 5/8 x 16
Ga.
Locknut, 3/8-18
Locknut. Hex w/Washer
3/8-16
Bracket, Lift, L.H.

* Nut, Hex 3/8-16
Link, Lift, L.H,
Betalner, Spring
Washer 17/32 x 1-1/16 x
13 Ga.
Nut, Hex 1/2- 13
Washer Lock 1/2
Arm, Suspenston
Bolt, Ad]USt Spring,
Assrst

18 H.P. GARDEN TRACTOR

B
'Em g 52
S
~ =)

KEY PART
NO. NO.

21 819131316

22 532124670
23 532124687

.24 532105413
25 532105501
26 812000037
27 819151216

28 532110810
29 532120137
30 532110904
32 873350600
33 532110436
35 532124220
36 812000022
37 819292016

41 532124671
42 532105503

43 532124526 .-

44 532121045
45 532109413
46 532122364

() ©

5
54

w

DESCRIPTION

*Washer 13/32 x 13/16 x 16

Ga.

Bracket Spring, Assist

Epnng Assembly, Assist,
ift

Stud, Pivot Center

Bracket, Suspension

Klip Ring

Washer 15/32 x 3/4 x 16

Ga.

Trunnion, Stop Depth

Shaft, Lntt

Bracket Shield, Heat Side.

Nut, Hex Jam 3/8-16

Grommet

Base, Shield, Heat

Klip Rlng

\éVasher 29/32x 1-1/4x 16
a

Retalner, Spring

Link, Lift R.H.

Button Plunger

_Panel, Side, R.H.
Grip, Handle
Plunger, Lever, Lift

KEY PART
NO. NO.

47 532121002
48 5832121006
49 874780624
50 873680400
51 817490608

52 872140508
53 819111610
54 873680500

. 55 532007901

56 873900400
57 872140606
58 873930600
59 874760616
60 874780408
61 532124290
62 819090816
68 874760512
69 819111216

70 810040600

DESCRIPTION

Lever Assembly, Lift
Rod Assembly, Lever
Bolt, Hex 3/8-16 x 1-1/2
Locknut, 1/4-20
Screw, Hex Washer Thd.
3/8-16 x 1/2

* Bolt, Carriage, 5/16-18 x 1
Washer 11/32 x 1 x 10 Ga.
Locknut, 5/16-18
Bolt, Shoulder
Nut, Hex Flange 1/4-20

* Bott Carriage 3/8-16 x 3/4
Nut, Centerlock 3/8-16

* Bolt Hex 3/8-16 x 1-
Bott, Hex 1/4-20 x 1/2
Brace, Heat Shield
Washer 9/32 x 1/2 x 16 Ga.

* Bolt, Hex 5/16-18 x 3/4
\cla\lasher 11/32 x 3/4 x 16

a.

Washer, Lock 3/8

*STANDARD HARDWARE-PURCHASE LOCALLY




3EPAIR PARTS

18 H.P. GARDEN TRACTOR

MOWER DECK

11




~ REPAIR PARTS

MOWER DECK

532121664
532121875
817490508

532125074
872110505
810040500
873220500
532120449
872140506
532001685
819111116
532121658
532121657
817480612

532121798
874610624
810040600
819132012
532124685
532124702
532007835
872110522
819111816
532102403
874760624
873220600
532104361
874780520
819111216
532008438
532106224

532105448
532105449
872240606
873680600
532105453
532005565
532124670
532124842

DESCRIPTION

Housing, Mower
Cover, Drive, Deck
Screw, Hex Washer Thd. Roll 5/16 -
18 x 1/2
Runner, L.H.
Bolt, Carraige 5/16-18 x 5/8
* Washer, Lock 5/16
* Nut, Hex 5/16-18
Runner, R.H.
Bolt, Carraige 5/16-18 x 3/4
Locknut, 5/16-18
*Washer 11/32 x 11/16 x 16 Ga.
Mandrel, Secondarv
Mandrel, Primary _
Screw, Hex Washer, Thd. Roll 3/8 -
16 x 3/4
Blade
* Bolt, Hex 3/8-24 x 1-1/2Gr. 5
*Washer, Lock 3/8
Washer 13/32 x 1-1/4 x 12 Ga.
Arm Assembly, Idler
Liner, Bearing
Bearing
Bolt, Carriage 5/16-18 x 2-3/4
Washer 11/32 x 1-1/8 x 16 Ga.
Pulley, Idler
* Bolt, Hex 3/8-16 x 1-1/2
* Nut, Hex 3/8-16
Spring
* Bolt, Hex 5/16-18 x 1-1/4 Gr. 5
Washer 11/32 x 3/4 x 16 Ga.
Spacer, Split
Decal, V-Belt, Dr. Schematic,
Mower
Bracket, Ga. Wheel, R.H.
Bracket, Ga. Wheel, L. H.
* Bolt, Carriage 3/8-16 x 3/4
Nut, Crownlock 3/8-16
Bar, Ga. Wheel
Pin, Clevis
Retainer, Spring
Bolt, Shoulder

22

2

18 H.P. GARDEN TRACTOR

KEY PART

NO.

40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

55

56
57
58
59
60
61
62

63"

64
65
66
68
69
71
72
73
74
75
76

77

78
79
80
83
84
85
93

NO.

532105455
532105433
532110237
532105434
532109778
532109771
873350500
532124680
532003703
873680800
874760622
532105435
532003720
812000039
819171612
532105440
532105458
532109773
532110997
532120000
873680500
532109776
819111016
532110509
532106734
532109743
532106735
532110452
532003713

873220800 -

819131614
819171512
872240608
532121349
532110884
819151610
532105185
810030600
532109728

876020412
819151616

532120135
532121352

DESCRIPTION

Wheel, Gauge
Bracket, Suspension
Spacer
Brace, Suspension
Plate Assembly, Mower Suspension
Bracket, Suspension
Nut, Hex 5/16-18
Retainer, Spring
V-Belt

-* Nut, Crownlock 1/2-13
Bolt; Hex 3/8-16 x 1-3/8
Pin, Release

. Spring
Klip Ring
Washer 17/32x 1 x 12 Ga.
Pin, Clevis
Bracket, Outer, R.H.
Bracket, Inner, R.H.
Bracket, Inner, L.H.
Bracket, Outer, L.H.
Locknut 5/16-18
Pin, Pivot:
Washer 11/32 x 5/8 x 16 Ga.
Shield, Deflector

- Spring, Deflector
Bracket, Deflector .
Rod, Hinge
Nut, Push
Decal, Instruction, Caution
Nut- Hex 1/2-13
Washer, 13/32x 1 x 14 Ga.
Washer 17/32 x 15/16 x 12 Ga.
Bolt, Carriage 3/8-16 x 1 )
Decal, Warning
V-Belt
Washer 15/32x 1 x 10 Ga.
Decal, Instruction

* Washer, L.ock 3/8
Roller, Nose
Spring, Retainer
Washer 15/30x 1 x 16 Ga. .
Spacer
Keeper LH.

+  STANDARD HARDWARE -- PURCHASE LOCALLY




s s e i e i

REPAIR PARTS
18 H.P. GARDEN TRACTOR

TRANSAXLE

s
=

-
)
)

7

-
’

TR e s it =i e




32
33
34
35
36

-
H

38
39

40
45
46
47
48
49

532124662
812000034
532004199
532004216
532004215
532004217
532124674
874020652

532124697
532124676
532004285
532124931
532124667
532124661
532124677
532124679
532008118
532124705
532122238
532004218
532124673
532124701
532004886
532124688
532124709
532124672
532006262
532122254
532006269
532005855
532122162

532006277
532004225
532007396
532004188
532124663
532007325
532121878
532122163

813320400
532006271

813060200.

874780524

810140500

532004895

DESCRIPTION

Axle Shaft
Retaining Ring
Final Drive Gear
Differential Gear
Differential Pinion
Differential Carrier
Axle Thrust Washer -
Hex Bolt 3/8-24 x 3-1/4 (1" Thread-
Length)
Steel Ball

ring Shift Fork Detent -
S ift Fork, High-Low Range
Thrust Bearing Race-
4th Reduction Pinion.
3rd Reduction Gear Shaft
Snap Ring-Crescent Type
High-Low Range Gears
Needle Bearing
Sintered Iron Bearing
Shift Fork Shaft, High-Low Range
Differential Pinion Spacer
Differential Pinion Bushing
Gripco Centerlock Nut 3/8 24
Shift Fork-L.H.
Qil Seal
Sintered lron Bearing
Shift Fork Shaft
Shift Fork-R.H.
Shift Shaft, High-Low Range
Oil Seal ‘
Pressure Relief Valve
Gearcase, Reverse Idler Shaft and
Bearings- -R.H. (Inc. KeyNo’s.
17,18, 25, 33, 50, 63, 76, 77 and
82
Dowel Pin
Needle Bearing
Thrust Bearing Race . -
4th Reduction Gear Shaft -
4th Reduction Gear Spacer
Thrust Bearing Race
Gearcase Gasket
Gearcase and Bearings L-H. (inc
ge)y No's. 18, 25, 49, 50 (2) ,5 1 and

2
Pipe Plug 1/2-14 N P.T.
Qil Seal
Pipe Plug 1/4- 18 N.P.T.
* Hex Bolt 5/16-18 x 1-1/2 Grade 5

Lockwasher 5/16 Extra Heavy
Needle Bearing

14

18 H.P. GARDEN TRACTOR

KEY PART

NO.

50
51
52
53
54
55
56
57
58
59
60
61
62
63
64

65

66
67
68
69
70
71

72
73
74
75
76
77
78
79
80
81
82
84
85
86
87
88
89
90
91
92
93
94
85
96
97
98

NO.

532004222
532001529
532008119
532004220
532004209
532124688
532004442
532004195
532004214
5320U4i164
532007528
5321246€6
532124685
5320073¢8
532124664

532004204
53200288
532004526
532004205
5321250¢9
532001370
532124681

532000208 .

532004201
812000002
532001153
5320073¢2
532003550
873220500
532001167
873360700
532124675
532124656
532005384
532002978
532124682

532124704 ..

532004924
819151516
532110542
819181511
532000075
532006274
876020412
810040500
874760514
532124678
532122420

DESCRIPTION

Needle Bearing
Needle Bearing
Needle Bearing
Thrust Bearing Race
3rd Reduction Pinion-Low
4th Reduction Gear
3rd Reduction Pinion Spacer
2nd Reduction Gear Shaft
Final Drive Pinion
1st Reduction Gear Shatft
1st Reduction Shaft Spacer
3rd Reduction Pinion High
2nd Heduction Gear
Needle Bearlng
Low Speed Gear and 2nd
Reductlon Pinion Cluster
Reverse Gear
Key-Hi-Pro) 1/8 x 17/32
Snap Ring Crescent Type
Intermediate Speed Gear
High Speed Gear
Thrust Bearing Race
_Intermediate and High Speed
Cluster Pinions |
Input Shaft k
Low Speed Pinion
E-Ring .
Reverse Idler Gear
Reverse Idler Thrust Washer
Needle Bearing

* Hex Nut 5/16-18
Sealing Washer
Hex Jam Nut 7/16-20
Oil Seal ‘
Reverse Idler Shaft
Gear Shift Lever - Bent
Gear Shift Cap
Gear Shift Ball Cover and Pin
Shift Lever Guide Ball - Keyed
Spring
Washer 15/32 x 15/16 x 16 Ga
Shift Mechanism Seal
Washer 9/16 x 15/16 x 12 Ga
Gear Shift Gate and Reinforcement
Shift Bali Cover Gasket
Cotter Pin 1/8 x 3/4

* Lockwasher 5/16

* Hex Boit 5/16 x 18 UNC x 7/8
Gear Shift Lever Assy.
Transaxle Assembly Less Brake
Drum and Shift Lever

STANDARD HARDWARE PURCHASE LOCALLY




	ELECTRICAL
	FRAME/FENDER
	MOTION DRIVE
	STEERING
	MOWER LIFT
	MOWER DECK
	TRANSAXLE

